
June 2020

PARTS LIST
GASOLINE BLOWER/VACUUM

BL3300

Use only NAKAYAMA genuine parts as specified in the parts list for repair or replacement.
Check if your machine meets the applicable models listed bellow.
The contents described in the parts list may change due to improvement.

APPLICABLE:

Art# 030225



2

BL3300 Fig.1

50



3

No# Code Description (EN) QTY Notes
1 0302251001 SCREW 1
2 0302251002 OUTSIDE COVER 1
3 0302251003 FILTER NET 1
4 0302251004 SCREW 3x 8 1
5 0302251005 M5 x 60 2
6 0302251006 Choke 1
7 0302251007 INSIDE COVER 1
8 0302251008 Choke HANDLE 1
9 0302251009 CARBURETOR 1
10 0302251010 GASKET 1
11 0302251011 SCREW M5 x 25 1
12 0302251012 ADMITTING PIPE 1
13 0302251013 GASKET 1
14 0302251014 OIL SEAL 2
15 0302251015 SCREW M5 x12 1
16 0302251016 CRANK CASE GASKET 1
17 0302251017 PIN B4*8 2
18 0302251018 BEARING 6001-P6 2
19 0302251019 NEEDLE BEARING 1
20 0302251020 CRANK SHAFT COMP 1
21 0302251021 KEY 1
22 0302251022 PISTON 1
23 0302251023 PISTON PIN 1
24 0302251024 PISTON PIN CIRCLIP 2
25 0302251025 PISTON RING 2
26 0302251026 GASKET 1
27 0302251027 CYLINDER 1
28 0302251028 Μ5χ16 4
29 0302251029 PLUG 1
30 0302251030 MUFFLER GASKET 1
31 0302251031 MUFFLER 1
32 0302251032 MUFFLER COVER 1
33 0302251033 SCREW M5 x 55 1
34 0302251034 CAP 1
35 0302251035 SPRING 1
36 0302251036 6*60 PIPE 1
37 0302251037 IGNITION COIL 1
38 0302251038 INSIDE COVER ASSEMBLAGE 1
39 0302251039 SCREW M6 x16 2
40 0302251040 START REEL 1
41 0302251041 NUT 8 1
42 0302251042 WASHER 8 1
43 0302251043 WASHER 8 1
44 0302251044 FLY WHEEL 1
45 0302251045 SCREW M4 x 20 2
46 0302251046 SCREW M5 x 20 3
47 0302251047 REAR HALF CRANK CASE 1
48 0302251048 GASKET 1
49 0302251049 IGNITION COIL COMP 1
50 0302251050 CYLINDER-PISTON ASSY 1

BL3300 Fig. 1



4

BL3300 Fig.2



5

BL3300 Fig. 2
No# Code Description (EN) QTY Notes
1 0302252001 PIPE (2 ) 1
2 0302252002 PIPE (1 ) 1
3 0302252003 SCREW M5 x10 1
4 0302252004 SCREW M5 x16 1
5 0302252005 WASHER Φ5 1
6 0302252006 PROTECTION 1
7 0302252007 SPING SCREW 1
8 0302252008 SPING 1
9 0302252009 SCREW M5 x19 3
10 0302252010 NUT M8 x1 LH 1
11 0302252011 COMMINUTE BOARD 1
12 0302252012 SCREW M5 x 22 1
13 0302252013 IMPELLER 1
14 0302252014 HANDLE COVER (2) 1
15 0302252015 STOP SWITCH 1
16 0302252016 FRONT VALUTE CASE 1
17 0302252017 HANDLE 1
18 0302252018 STOP WIRE 1
19 0302252019 CONTROL HANDLE 1
20 0302252020 FUEL THROTTLE 1
21 0302252021 WASHER 1
22 0302252022 NUT M5 1
23 0302252023 HANDLE 1
24 0302252024 WASHER 1
25 0302252025 CONTROL HANDLE 1
26 0302252026 SCREW M5 x 20 1
27 0302252027 HANDLE COVER(1) 1
28 0302252028 FUEL TANK 1
29 0302252029 FILTER 1
30 0302252030 FUEL PIPE 1
31 0302252031 FUEL PIPE 1
32 0302252032 PLUG 1
33 0302252033 BACK VALUTE CASE 1
34 0302252034 SCREW M5 x16 1
39 0302252039 FUEL TANK LID ASSEMBLAGE 1
40 0302252040 FUEL TANK ASSEMBLAGE 1
41 0302252041 SCREW M5 x10 1
42 0302252042 WASHER Φ5 1
43 0302252043 ROPE 1
44 0302252044 STARTER ROPE REEL 1
45 0302252045 RECOIL SPRING 1
46 0302252046 STARTER BODY 1
47 0302252047 STARTER HANDLE 1
48 0302252048 STARTER 1
49 0302252049 SCREW M5 x12 3
50 0302252050 COLLECTING BAG 1
51 0302252051 COLLECTING PIPE 1
52 0302252052 PIPE 1
53 0302252053 PIPE 1
54 0302252054 BAFFLE 2


